
www.ohiowea.org                                                                                                                                                     1

u l l e t i nu l l e t i n

Ohio Water Environment Association 

u ckeyeuckeye
 

Volume 95:4 | Issue 4 2022

BB

www.ohiowea.org 

ZANESVILLE  WWTP
READ MORE pg. 24-28

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.



2                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2022

CLOGGED PUMPS?
Tackle wipes and large debris with these 

solutions from USABlueBook!
[...]
STAFF: CWA has several Lake Erie projects. How 

important would you say Lake Erie is to all Ohioans?

STUBBS: I think people don’t realize Ohio is a water 

state. We have Lake Erie to our north, and we have the 

Ohio River to the south. That makes us pretty unique 

in many ways. Lake Erie has its own conversation, 

massively important. One, it’s our greatest and biggest 

natural resource. It’s a driver for industry, it’s a driver to 

GDP, it’s a driver for recreation. It’s billions upon billions 

of dollars that that lake supports, but it’s also realizing 

Fireside Chat



22                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2022

that that lake needs to be properly stewarded in terms 

of clean water. It’s always got these challenges in terms 

of influences of industry, and ag, and recreation, that we 

all have to balance. Again, look at the news today, and 

look at water stress, both nationally and internationally. 

Why wouldn’t you want to be on the shores of Lake Erie 

for the next 100 years?

STAFF: Why did the Cleveland Water Alliance choose 

Ohio, and specifically Cleveland and Lake Erie?

STUBBS: Cleveland has always had this incidence, 

kind of history with water. Of course, dating back to the 

Cuyahoga River, and it being recognized for catching 

on fire. Of course, most of the Great Lakes caught on 

fire every few years, 100 years ago, whether it was in 

Detroit, or Buffalo, or Cleveland, but it was a 1969 

Time Magazine article, that was the most read issue of 

Time Magazine ever, and not because it covered the 

Cuyahoga River, but because of the Chappaquiddick 

incident. As people got into that magazine, and started 

reading about the issues with the Cuyahoga River, 

that helped bring to board this national conversation 

around water quality that helped us get to the Clean 

Water Act and the Federal EPA. As a byproduct of that, 

we have really done an incredible job of restoring our 

water resources, but that took a lot of knowledge, know 

how, and companies. 

In the case of Greater Cleveland, we have over 300 

companies in what we define as the water economy, so 

it’s a concentration. In economic development terms 

we call it a cluster. Cluster economic development 

is extremely popular in Southeast Asia, in Europe, 

in Australia. It’s a little newer here. The easiest way 

I use to describe it is, think of Silicon Valley and the 

semiconductor industry, that’s a cluster. You have 

all those companies, and expertise, and research 

institutions. Here, regionally, we have the same thing, 

but for water. We have these great research institutions 

that know a lot about water. We’ve got people like Ohio 

Sea Grant, we’ve got Case Western, and we have these 

Fireside Chat

Stubbs speaking at the Kick Off Breakfast at the 2022 One Water Technical Conference & Expo



www.ohiowea.org                                                                                                                                                     23

Fireside Chat

300 companies in our network. Whether it’s an Eaton 

in their water filtration business or whether it’s a Moen 

and their whole home smart water systems. We have 

this deep rich expertise here because of our troubled 

past so it’s kind of like, you know that saying, when life 

gives you lemons, you make lemonade. We had trouble 

with our water, but because of that we have this deep 

expertise and this concentration of companies. So 

when we say, ‘Why Cleveland?’, it was a natural fit. We’re 

not redeveloping something from 

scratch here. We’re just getting it 

to do even more to accelerate it, 

to give it a little more rigidness in 

terms of things like technology 

acceleration.

STAFF: How can wastewater 

professionals help your mission? 

STUBBS: First and foremost, it’s talking with us about 

some of the things that you’re trying to solve, and that 

you’re having trouble solving for. You’re not in this alone. 

If you’re having this problem, the plant next to you in 

the county over is probably having this problem, which 

means there’s probably somebody downstate having 

this problem, there’s somebody probably in Indiana 

having this problem. It’s the same one, you’re not alone, 

and we serve to try to figure out these big challenges, 

these big problems. 

You can help us by, one, working with us. A good 

example, one of our projects right now we have six 

utilities participating in an open innovation challenge 

around lead service lines. We can do the same thing on 

the wastewater side. ‘What’s keeping you up at night?’ is 

my question. I would say, how you can help us is tell us 

what’s keeping you up at night. Then let’s work together 

to try to solve it. That’s first and foremost, and then two, 

we collectively have to do a better job of championing 

just the incredible resources of our utilities and our 

utility partners and our utility workforce. It’s an amazing 

dynamic, a really dedicated bunch. They get the honor 

of actually making a difference every day, but all of 

our pipes are buried, so people and the public don’t 

recognize that. So it’s to be trumpeting, this is a driver 

of the economy - clean water - and we only have clean 

water thanks to our wastewater 

and drinking water utilities. We 

collectively need to trumpet that 

story a little more so that we 

can also go out and help raise 

awareness around infrastructure 

funding.

STAFF: Anything else you’d like 

to share with the membership? 

STUBBS: What we’ve built over the last few years here 

is this world-class asset of incubating water technology, 

water innovation. This is not something you just bump 

into. This is very rare, it’s getting a lot of international 

attention. We have 70 European companies wanting 

to come here to trial their technologies currently and 

we want to ensure that those companies start their 

businesses here in Ohio and hire Ohioans. I just want 

to emphasize that what we built here is for all of us and 

it’s a really cool thing. It’s going to really help propel the 

next generation of our regional economies. There’s only 

going to be more of a need around both drinking and 

wastewater at the industrial edge. We only need to look 

at Intel as a great example of that. We wanted Intel to 

come here, we’re glad that we got them, but it’s going 

to require a lot of good engineering by our wastewater 

folks. So it’s just realizing you have an asset here, use us.

“You’re not in this alone. If you’re 
having this problem, the plant 

next to you in the county over is 
probably having this problem, 
which means there’s probably 
somebody downstate having 

this problem, there’s somebody 
probably in Indiana having this 

problem.”



24                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2022

Plant Profile

History
The City of Zanesville WWTP was built in 1959 

and is located at 1730 Moxahala Avenue in Zanesville, 

Ohio. Currently, the plant serves the City of Zanesville 

and the Muskingum County owned collection system. 

Presently there are 13,789 City customers and 4,598 

County customers for a total of 18,387 customers. The 

yearly budget for the WWTP is 7 Million Dollars. The 

WWTP is an 11MGD design, with a peak daily flow of 

27MGD, a peak hourly flow of 36.2MGD, and has an 

average daily flow of 7MGD. The wet stream process 

is made up of one influent primary screen and one 

influent bypass screen, primary pump station, two grit 

tanks, three primary tanks, secondary pump station, 

three trickling filters, one activated sludge train, four 

secondary tanks, and two Cl2 tanks. Disinfection is done 

with chlorine gas and sodium bisulfite as a neutralizer. 

The solids stream process is made up of one sludge 

pit, one gravity thickener, two anaerobic digesters, one 

belt press machine, and a screw conveyor. The sludge 

cake is hauled away by a third party and used for land 

application. Currently the WWTP has 33 employees 

working in the different departments. The departments 

are Administration, Operations, Maintenance, Lab, 

Sewer Collections, and Pretreatment.

Plant Upgrade
During the last 50 years the WWTP has undergone 

four major plant upgrades. The WWTP completed its 

Zanesville WWTP
by: Tucker Randles

Photos by: Steve  Hackney

Plant Overview



www.ohiowea.org                                                                                                                                                     25

Plant Profile

last plant upgrade in 2009 increasing the plant capacity 

to 11.0MGD, 27.1MGD peak daily flow, and 36.2MGD 

peak hourly flow (PHF). To achieve 36.1MGD PHF the 

plant has to blend its final effluent with partially treated 

wastewater. The current NPDES permit encourages this 

blending to continue in order to eliminate CSO’s and try 

to maximize as much flow to the plant as possible and 

treat all flow with at least primary treatment. Justification 

for this type of treatment is the City’s collection system 

which is combined. The City’s current NPDES Long 

Term Control Plan requires the city to eliminate all the 

CSO’s within the collection system prior to the renewal 

date. The intent for the upgrade was to treat as much 

flow as possible, utilizing the current site until the CSO’s 

are removed and the system is fully separated. During 

the design the engineers established maximum flow 

of 27.1MGD for primary, secondary, and disinfection. 

Further calculations found that the primary treatment 

portion of the plant could accept 36.2MGD. During the 

PTI process for the upgrade both the city engineers and 

the OEPA determined that when accepting 36.2MGD 

the plant could still meet the NPDES permit limitations.

Discharge Limitations:
pH  Maximum 9.0  Minimum 6.5

E. coli Weekly 284     Monthly 126

CBOD
5
 Weekly 40      Monthly 25 

TSS  Weekly 45      Monthly 30

NH
3
  Maximum Summer  8.85 

  Maximum Winter   12.7 

Chlorine Total Residual 0.038

Primary Pump Station
The influent flow enters the primary pump station 

below ground level (700.5) at an invert elevation (674.5) 

feet above sea level. The primary pump station has five 

submersible pumps. The pumps are the same and are 

rated for 9,000 GPM at 45 feet of head. All of the pumps 

discharge into a 42 inch ductile iron force main. One of 

these pumps is all that is needed to process the average 

daily flow through the next stages of the plant. 

Coarse Bar Screen
The primary bar screen is a rack and pinion, climber 

type bar screen that is 72 inches wide and 48 feet tall with 

3/8 inch opening between the bars. Its rated capacity 

is 40.6MGD. The advantages of the climber screen are 

the lack of moving parts in the wastewater stream and 

the drive system is never submerged. The cycling of the 

screen can be controlled by a sensor. 

Grit Tanks
There are two grit tanks using gravity collectors, 

cyclone concentrator and hydrogritters for dewatering 

the separated grit. Each tank is 30 feet by 30 feet with 

3.5 feet of side water depth. The design capacity with 

both units operating is 36.2MGD. Even with one unit 

off-line, the one operating grit tank meets all the criteria 

Digester Building

WWTP Sign



26                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2022

for detention time (1.9 min) and the overflow velocity 

(1.87ft/min)  for 18MGD which is 1.5 times the design 

flow of 11MGD. 

Primary Tanks
The City of Zanesville has three primary clarifiers. 

Each clarifier is 72 feet in diameter and 14 feet deep 

(SWD). In 2004 the clarifiers where designed based on 

the 2004 10 state standards. The surface overflow rate 

in 2004 was 1,500-2,000GPD/SF for tanks not receiving 

WAS flow which gave the clarifiers a capacity of 36.6MGD 

peak hourly flow. In 2010 the City of Zanesville hired an 

engineer to review the clarifiers after noticing that the 

tanks were not settling properly during high flow events. 

It was determined that the tanks were not settling 

once the overflow rate was greater than 1500GPD/SF. 

This means the tanks have the capacity of 24.43MGD. 

Because of this, the primary clarifiers at Zanesville have 

additional treatment (CEPT) system and a Wet Weather 

Bypass system. 

Secondary Pump Station
The Secondary Pump Station has four submersible 

pumps that help push the water through the remainder of 

the plant. The secondary pumps are rated at 9,000GPM 

and have 35 feet of head. The wastewater is discharged 

into a header box and the hydrostatic pressure pushes 

the water out of one of the four rotary arms of the 

Trickling Filters. 

Trickling Filters
Zanesville has three trickling filters that are each 59 

feet in diameter and 21.5 feet tall. The secondary pumps 

force water out of the hole of the filter arms which drives 

the arms and distributes flow over the media. The media 

has a honey comb appearance and this shape allows 

the water to splash over the media mixing air with the 

water and allows aerobic digestion of the solids. Accu-

Pac is the manufacturer of the media and calls their 

media Cross Flow PVC media with high surface area. 

The bacteria traps and consumes the solids as the water 

Plant Profile

Aeration Tank



www.ohiowea.org                                                                                                                                                     27

flows down through the media. All three trickling filters 

are equipped with underdrains that collect the water 

at the bottom of the filters and channel the water to a 

manhole that leads to the aeration tanks. 

Solids Contact Aeration Tanks
The activated sludge process is an aerobic, 

suspended growth, biological treatment method. It uses 

the metabolic reactions of microorganisms to produce 

a high-quality effluent by converting and removing 

substances that have an oxygen demand. The incoming 

effluent from the trickling filters is mixed in the aeration 

tanks with sludge collected in and returned from the 

secondary clarifiers. The return activated sludge (RAS) 

contains microorganisms which must have nutrients and 

oxygen in order to grow and maintain life. The bacteria 

metabolizes the suspended solids (food) and dissolved 

solids in the settled wastewater. Air is used to mix the 

wastewater and RAS (Mixed Liquor) through a series of 

diffusers located throughout the tanks. The air mixes the 

sludge and organisms and provides the aerobic (oxygen 

containing) environment necessary for the growth and 

reproduction of the microbial population. 

Secondary Settling Tanks 
The WWTP has four secondary settling tanks 

(clarifiers) provided to remove the suspended solids 

in the mixed liquor, and to recapture the sludge that is 

returned to the aeration tanks. Three of the tanks were 

Plant Profile

constructed in 1984 and are 85 feet in diameter and 10 

feet of side water depth. A new clarifier was constructed 

in 2009 and is 115 feet in diameter with 14 feet of 

side water depth. The mixed liquor then flows to the 

influent chamber of the aeration tank. Flow enters the 

secondary clarifiers at the center and is baffled for the 

initial flocculation of solids to occur as the velocity of the 

wastewater slows. The flow is directed down to prevent 

short circuiting in the clarifiers. The wastewater then 

flows through the clarifiers and exits over the weirs into 

the Outer Channel around the outside of the clarifiers. 

Chlorine Contact Tanks
May 1st through October 31st the NPDES permit 

requires the plant to disinfect the effluent prior to 

discharging to the Muskingum River. The City feeds 

chlorine for disinfection. The City is required to monitor 

for E.coli three times a week. The permit mandates a 

maximum of 284 colonies per week and 126 colonies as 

a monthly geomean. The plant operator collects a grab 

sample from the effluent flume prior to being discharged 

into the Muskingum River. The plant has four 1 ton 

cylinders of Chlorine on scales and feeds approximately 

175 pounds of chlorine per day at a flow of 7MGD or 

on average about 3mg/l. The plant uses liquid sodium 

bisulfite to dechlorinate the effluent prior to entering the 

Muskingum River. The NPDES permit requires the plant 

to discharge at a chlorine level less than .038mg/l total 

chlorine residual. 

Belt Press Blower Room



28                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2022

Dewatered Sludge 
In 2006 the City installed a Komlin-Sanderson 2.0 

meter belt press, Moyno positive displacement pumps, 

Serpentex conveyor, sludge augur and converted an 

existing building into a sludge storage building. The 

equipment was installed because the City was having 

trouble land applying liquid sludge during the wet 

months. The secondary anaerobic digested sludge with 

an average of 3.5 percent solids is pumped to the belt 

press. Monday through Thursday the operators run the 

belt press. Progressive cavity pumps feed the belt press a 

smooth and constant 120-135GPM at 3%-4% sludge. We 

average about 20%-22% solids and using a belt conveyor 

feed directly onto a truck.  

Future Plans
The WWTP is currently in the process of starting 

another capital improvement project which will 

Plant Profile

upgrade several areas of the plant. We will be improving 

the Primary Pump Station with the addition of a backup 

automated screen;  adding the capability of bypassing 

flow around the grit basins and primary clarifiers; 

making the Secondary Pump Station bigger; removing 

the trickling filters and replacing with another activated 

sludge train; increasing the size of the Secondary 

Clarifiers; changing to a different disinfection process; 

plant wide upgrade of the automation and PLC; 

converting the main power source to an automated 

switch when power is lost. 

The WWTP’s employees are great representatives 

of the city. Everyone works together as a team which 

makes this a great place to work and grow. The City of 

Zanesville’s slogan represents this WWTP. (Proud Of 

Our Past. Pride In Our Future.)

Chlorine Contact Tanks



www.ohiowea.org                                                                                                                                                     29

Manufacturers Representatives
for Water & Wastewater Treatment Equipment
• Digester Mixing Aerobic and Anaerobic
• Sludge Pumps
• Chemical Metering
• Mixing
• Cake Pumps
• Headworks, Dewatering, Grit Collection and Clarification

13232 Enterprise Ave. • Cleveland, OH 44135
216-676-9777 • Fax 216-676-9776
email: sales@schultzfluid.com

Visit us at www.schultzfluid.com

SCHUSCHULTZ
fluid handling equipment

AMT
ANDRITZ
EBARA PUMPS
FLUX DRUM PUMPS
HAIGH
HAYWARD GORDON PUMPS
KUSTERS WATER
LMI
MOYNO PUMPS  
NEPTUNE  
ONYX
PULSAIR MIXERS
PUTZMEISTER
VOGELSANG

MOYNO® PUMPS

Equipment Manufacturers



30                                                                                                                                                                 Buckeye Bulletin - Issue 4 | 2022

Sustainability
This is part of a series of articles on sustainability in different areas of our 
industry. It serves as an introduction to the subject and to a Sustainability 
Committee formed by OWEA. 

For more information about the Sustainability Committee, or if you would like 